@mh’tam

PME-090929

PARTS BOOK

*-'-*"'DPK-

EAE H|E, 1282 XITXHT XHE7I
Post Bed, Single-Needle Lock
Stitch Zig-Zag Sewing -Machines ~—

SunStar CO LTD. ==

—.-.....-— —.—-—-' ot s



INFORMATION

A. Parts Book ®+M
Structure of Part Book

&

ar

® A ¥ DR 3=

Unique code by mechanism
@ & ¢ N7 E2a

Unigue name by mechanism

® Note. : RIS HI| K HI2
Refers to notice and memo
@ =Y LIEC| 1w &Y
Name of Part : Unique name of parts

@ A= Qty: IIEQ| =&
Explode view The numer of parts

@ Ref.No.  IIEY NI Alg BIS
Unique identifcation number by part

@ Assembly no. : X(#g) IIEQ| Algd S
Unique identifcation number

® PartsNo.: 17 NE 3= by set part
Unique Product code
Ex) T T
Category Code Category
T+ 5 ) i
Old part 01-030C-1230
AS-000000-00 —’ES( #E)IHE
et parts
T E GP-000000-00 ST
New part Instrumental parts
EP-000000-00 MI|H mE
Electrical parts




Name of Parts Applied

& 2 QY Perjod

2

. - =
Qo] i B HI FE A=
£ Pant Booko & A|AFYong mlFdz AHE 713
2
|

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased as assy items only.

2. Thisis aparts bopk. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.







SunLhtar

CONTENTS
= 1\

MACHINE ARM-BED, FRAME COVERS & NEEDLE THREAD PARTS

QIEN Gl HES + Al BB ittt 6
ARM SHAFT MECHANISM
== VPR 8

TAKE-UP LEVER AND NEEDLE DRIVE MECHANISM
AITHT] Dl HES QO DFH | eovveveervemeereereemententemeestentontesteeusessesue st essesse e eseessensessesatessensemne 10

PRESSER FOOT AND LIFT MECHANISM

LEE2EE Q1 SSEITEH| cvevveeeemeemrententemeestestonteete ettt ettt es e st ettt ettt ettt et ettt st 12
FEED MECHANISM

THOIE T «vvervevemveemeentenitentemtemmeeteett ot ettt st esst ettt st ettt sttt ettt st ettt et 14
HOOK DRIVE MECHANISM

S SO Dl eevvenvevermrereeneementtet ottt ettt ettt et h ettt ettt 16

REVERSE FEED LEVER MECHANISM

OFED B[ T cevvereeveememeiemieirese ettt ettt ettt 20
SYNCHRONIZER

ATTIER D] ceveereereetee ettt 22
ACCESSORIES

OHATMEL BEH .o 24

ZIG ZAG CAM CHANGER - OPTION
RO 24 MSI|QAE, 3, 4F) - SM i 26

- = EQ T MNMI ANADIDID

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. =0l 8 WE= Y =& Al MEQ IkE = ME 220 A S == Q01 oligt WEON Chigt =2
ANolle = E590=0t 72010| JIs&iLICh

2. 2 K= Parts BookOZ MIE YOS Z OiwUZ AN £JHSILICL

1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.




A MACHINE ARM-BED, FRAME COVERS & NEEDLE THREAD PARTS

oY U His - & BE

A-9

A-4




SunLhtar

No. Parts No. Note Name of Parts = o Q'ty APF;F::(I)edd

A-1 AS-006663-00 Arm-Bed, Complete g W= (=) 1

A-2 GP-028633-00 Modd Mark =2 dvl=(DPK-5) 1

A-3 P-009725-00 Face Plate w7 1

A-4 SC-(349-23(2 Screw (15/64” n=28) | TAAL (15/647 n=28) 1

A-5 01-010P-23(2 Face Plate Position Pin o 243 1

A-6 01-011A-2302 Arm Cap Cover A 1

A-7 01-012C-2302 Arm Cap Cover Hinge (Left) A% 3A (2 1

A-8 01-013C-2302 Arm Cap Cover Hinge (Right) A AA (%) 1

A-9 SC-0543-2302 Screw (11/64” n=40) FUAW A ZAFAH11/64” n=40) 4

A-10 01-115C-2302 Arm Cap Cover Lock Spring A5 AT 1

A-11 SC-0531-23(2 Screw (9/64” n=40) A7 DA TATAH L) (9/647 n=40)| 2

A-12 GP-009928-00 Take-Up Lever Cover A A7 AW 1

A-13 SC-0501-23(2 Screw (11/64” n=40) g Ho] S Al 2F-2}Al(11/647 n=40) 2

A-14 01-019C-2302 Thread Guide Post Al % 1

A-15 SC-0499-1230 Screw (11/64” n=40) =2 Al gl Al (11/647 n=40) 1

A-16 01-120A-2302 Thread Retainer Bracket Bz Axd 432 = 1 A3

A-17 01-220A-2302 Thread Retainer Disc Bz Azxd G4 2 | 01-020A-2302

A-18 | 01-320A-2302 Thread Retainer Spring Bx st axe 1| 2z Azxd

A-19 | 01-420A-2302 Thread Retainer Spring Screw Bz Az gt 1| AAE)

A-20 SC-0514-7400 Screw (15/64” n=28) FHo] W EAl (15/647 n=28) 1

A-21 01-101A-2302 Thread Tension Post Al x4 %J-i] = 1

A-2 01-105A-2302 Thread Tension Spring Cup Azd GA (1) 1

A-23 01-104 A-2302 Thread Tension Disc Alohy A A 2

A-24 01-106A-2302 Thread Tension Reease Washer Azd 4 (2 1 A6
01- 021A-2302

A-25 40-333G-2302 Thread Tension Spring Al A 1 NEA 23

A-% 01-109A-2302 Thread Tension Thumb Nut Az Bz 2AGE 1 (%)

A-27 40-111G-23(2 Thread Controller Spring L e A 1

A-28 01-102A-2302 Thread Tension Release Pin Abz2E A 1

A-29 01-110A-2302 Thread Tension Disc Washer Alzd A sxE] A 1

A-30 01-022C-2302 Thread Controller Spring Stop A xA Ax] AES) 1

A-31 SC-0631-2302 Screw (9/64” n=40) N5FA AR TAAGAHA) (9/647 n=40)| 1

A-32 01-023P-23(2 Thread Tension Release Plinger Al =27 3 1

A-33 01-024 A-2302 Thread Eyelet 3t Al 4o] 1

A-34 SC-0620-23(2 Screw (1/8” n=44) ot A de] WAL (1/8” n=44) 1

A-35 01-020A-2302 Sub Thread Tension Controd Ass'y Bz Azxd AX(z) 1Set

A-36 01-021 A-2302 Thread Tension Controd Ass'y Az AA(=) 1Set

A-37 - Sticker A3 ~EA 1




ARM SHAFT MECHANISM
(=g




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APZF::(I)edd
B-1 02-101A-2302 Arm Shaft A3 1

B-2 44-0000-1230 0l Wick 29 AA 1

B-3 SC-206-2302 Screw (9/32” n=28) AA W] BEE (932" n=28) 1

B-4 GP-012429-00 Pulley =g 1

B-5 SC-0102-23(2 Screw (9/32” n=28) Z32] FHAF (9327 n=28) 1

B-6 SC-0508-1230 Screw (15/64” n=28) Z32] ZAYAL (15/647 n=28) 1

B-7 2-113A-2302 Arm Shaft Bushing (Back) AbE 5l 82A] 1

B-8 SC-0192-23(2 Screw (3/16” n=28) Al 24 A=) #H AR (3/167 n=28) 3

B-9 2-014M-2302 Am Shaft Bushing (Back) 01 Wick (Upper) | A4S Ff Y E 1

B-10 | (2-115M-2302 Am Shaft Bushing (Back) 01 Wick (Lower) | AFS SI3A] §§ RE 1

B-11 (2-039S-23(2 Arm Shaft Connection Belt Pulky Positon Sarew| E}o]®] Z32] 2] ZA A 1

B-12 02-040S-2302 Arm Shaft Connection Belt Pulley Screw | Elo]®] Z32] A A} 1

B-13 02-020A-2302 Feed Drive Eccentric Regulating Bracket | T = Z4 B (K661) 1

B-14 SC-29-23(2 Screw (1/4” n=24) = 24 34T HUAF (/4 n=24) 1

B-16 GP-028399-00 Feed Drive Connection SHo| T 1

B-17 (2-232A-2302 Feed Lift Connection Eccentric HAA (A5 #) 1

B-18 SC-0313-23(2 Screw (15/64” n=28) HAAA 912 ZAAFAF (15/647 n=28) 1

B-19 SC-0114-1230 Screw (15/64” n=28) g =8 2 AFAF (15/647 n=28) 1

B-20 GP-0283%8-00 Feed Lift Connection Alsl o] R = 1

B-21 02-035A-2302 Arm Shaft Bushing (Front) Ab QR Al 1

B-2 | SC-0507-1230 Screw (15/64” n=28) A BA AgUbAL (15/64” n=28) 1

B-23 02-014M-2302 Am Shaft Bushing (Front) Oil Wick (Upper) A= F5AE 1

B-24 (2-136R-23(2 Arm Shaft Bushing (Front) Oil Plug A& kA 71 8RN 1

B-25 GP-017562-00 Needle Bar Crank = =27 1

B-26 SC-0112-23(2 Screw (9/32” n=28) Ha HUAF A (/327 n=28) 1

B-27 SC-001213-00 Screw (9/32” n=28) Hz7 HUAF B (9327 n=28) 1

B-28 GP-029156-00 Timing Belt Pulley (Upper 1) elolu] Wl E Zz] (AH) 1

B-29 GP-029157-00 Arm Shaft Connection Belt Pulley Plate | AF3ZE2] 4% 1

B-30 | GP-029158-00 Am Shaft Conrection Belt Pulky Spring Flange | A5E2] E-30%] 1

B-31 SC-000911-00 Screw (M6 X 12) ArEEe] 949 14 YA (M6X12) 2

B-32 SC-000912-00 Screw (M4 X 12) Ab&EEe] TAAF (MAX12) 4

B-33 BE-000132-00 Timing Belt (345L X W19mm) eloln] Wl E (345L X F19mm) 1

B-34 (2-106A-2302 Feed Regulating Spindle = 24= (%) 1 (¢}
B-35 2-006A-2302 Feed Regulating Spindle Pin Guide = 245 oW YE (KI1205) 1 C
B-36 02-107 A-2302 Feed Regulating Spindle Pin Guide Plate | 3] = 243 k|3t 1 C
B-37 SC-0624-23(2 Screw (1/8” n=44) = 24 i AL (1/87 n=44) 3 C
B-38 2-009G-2302 Feed Regulating Spindle Pin Guide Spring | ¥]= 24 gt NI E 1 C
B-39 2-010A-2302 Feed Regulating Knob Complete = 24 $=HAlo] 1 C
B-40 SC-0624-23(2 Screw (1/8” n=44) = =4 ghls A (1/8” n=44) 3 C
B-41 2-011W-2302 Feed Regulating Knob Screw Washer = 24 $=4te] I oA 3 C
B-42 (2-012M-2302 Feed Regulating Knob Cover Plate = 24 $=%o] wii) 1 C
B-43 SC-A301-4119 Screw (9/64” n=40) FBo] A 22l (/647 n=40) 1 C

¥ C: Exdusive Parts for Clutch Motor



TAKE—-UP LEVER AND NEEDLE DRIVE MECHANISM
aifJ| 3 His 2F A




SunLhtar

No. Parts No. Note Name of Parts = == Q' ty App_lled
Period
C-1 16-001 A-2302 Needle Vibrator Pinion P 7o) (&) 1
C-2 SC-0129-7400 Screw (1/4” n=40) FHo] WAl (1/47 n=40) 2
C-3 16-003 A-2302 Needle Vibrator Gear Wl 7o) () 1
C-4 SC-A129-4515 Screw (1/4” n=40) FHo] A (1/47 n=40) 2
C-5 16-104A-2302 Neadle Vibrator Eccentric Regu latig Bracket Flange A ) oL Bell el 1
C-6 SC-0114-1230 Screw (15/64” n=28) FEo] W &AL (15/64” n=28) 2
C-7 2-020A-2302 Needle Vibrator Eccentric Regulating Bracket = 24 Bl (Ke6l) 1
C-8 16-006S-2302 Needle Vibmtor Eccentric Reguhiting Bracket Serew | 2] 774 72 Bl Al () 1
C-9 SN-0105-3400 Nut (15/64” n=28) SR E (15/64” n=28) 2
C-10 16-007P-2302 Neede Vibrator Eccentric Regulating Bracket Plunger | *] 224 7 =24 3= wdx} i 1
C-11 02-026G-23(2 Needle Vibrator Eccetric Regalating Bracket Plnger Sping | 2] = 24 3 A2 1
C-12 SC-(217-23(2 Screw (9/32” n=28) A 2R 1 2" AEE] AUAL (9/32 n=28) 1
C-13 SC-0364-23(2 Screw (1/4” n=24) A A L 2AD DAGAL (1/47 n=24) 1
C-14 SC-(299-23(2 Screw (1/4” n=24) = 24 24% H A (/4 n=24) 1
C-15 16-111A-2302 Needle Bar Frame Pitman A1 24 F= (K662) 1
C-16 16-113A-2302 Needle Vibrator Gear Shaft 7] o= 1
C-17 16-114A-2302 Neede Vitratr Ecoentric Requlating Bracket Cover Plate | 574 1
C-18 SC-0171-23(2 Screw (3/16”7 n=28) Az zAne) AWl (3/16 n=2) 4
C-19 02-038W-2302 Needle Vibrator Gear Shaft Washer Ab= ol HAlel A 1
C-20 16-016 A-2302 Needle Vibrator Gear Shaft Collar A1 =24 = gtet 1
c-21 SC-A129-4515 Screw (1/4” n=40) FHo] ¥ E: AL (1/47 n=40) 2
C-2 16-117 A-2302 Needle Vibrator Regulating Spindle A L 2= 1
Cc-23 16-020G-2302 Needle Vibrator Regulating Spindle Spring | #| 712 7. A= AEE 1
C-24 GP-012151-00 Needle Bar Frame vhsd Y 1
Cc-%5 04-002P-23(2 Needle Bar Frame Hinge Stud vt e XA 1
C-26 SC-0514-7400 Screw (15/64” n=28) A2 oF AL T AUAL (15/64” n=28) 1
Cc-27 04-003P-2302 Needle Bar Frame Guide Stud s 34 slol= 3 1
C-28 SC-0514-7400 Screw (15/64” n=28) Ab2 oF BAl AR} (15/64” n=28) 1
C-29 M4-14A-2302 Needle Bar Frame Pitman Eccentric Stud | sH 4] 1
C-30 SC-064-1230 Screw (1/4” n=40) A A7 A DZAFAF (1/47 n=40) 1
C-31 04-006C-2302 Needle Bar Thread Guide vhsd e Al 4ol 1
C-32 SC-0649-23(2 Screw (1/8” n=44) vhsd] F¥d Alde] YA (/8" n=44) 1
C-33 04-108 A-2302 Needle Bar Hl o) 1
C-34 04-009C-2302 Needle Bar Thread Eydet WS Al 4e) 1
C-35 Needle Hls 1
C-36 SC-A131-4522 Screw (1/8” n=44) FEo] &t 2F2 A (1/87 n=44) 1
C-37 SC-0531-2302 Screw (9/64” n=40) NEA DA TAAL (&) (964" n=40) 2
C-38 (4-114A-2302 Take-Up Lever Al 2 7] 1
C-39 GP-032446-00 Take-Up Lever Hinge Stud Al )7 s 1
C-40 SC-0114-1230 Screw (15/64” n=28) 3] =7 TAA} (15/647 n=28) 2
C-41 04-116A-2302 Needle Bar Connecting Link sy == 1
C-42 04-117P-23(2 Needle Bar Connecting Link Hinge Stud 785 1
C-43 SC-0129-7400 Screw (1/4” n=40) 71 ]k A} (1/47 n=40) 1
C-44 SC-0604-1230 Screw (1/4” n=40) A A7) A TAA} (1/47 n=40) 1
C-45 4-120A-2302 Needle Bar Connecting Link Block vl FuE- 1
C-46 M-121A-2302 Needle Bar Connecting Link Block Guide | H}So] QFwjE-2] 7leo]l= 2
C-47 SC-0192-23(2 Screw (3/16”7 n=28) A 24 =] HUAF (3/167 n=28) 4
C-48 (2-103A-7400 Take-Up Lever Drive Stud A A 7] #ho) 1
C-49 44-0000-1230 01 Wick 9. AlA 1
C-50 04-123A-2302 Needle Bar Connecting Stud Hh5o #bo) 1
C-51 04-124A-2302 Needle Bar Connecting Stud Swivel vl %bo] E-¥ 1
C-52 SC-0110-1230 Screw (15/64” n=28) FEo] W E YA (15/64” n=28) 1
C.ry | GP-043414-00 Needle Thread Guide Plate AAF B s 1 | Feb. 06 09
04-125C-2302 Take-Up Auxiliary Al B 24 1
C-54 SC-0133-1230 Screw (1/8” n=44) Al A A A JAK1/8 n=44) 1
C-5 16-006S-2302 Needle Vibmtor Eccentric Reguhting Bracket Srew | 2] 724 7 Hogpll whupab (B3 1
C-5 16-019M-2302 Needle Vibrator Regulating Dial Cover A2 L 24 tholdk AW 1
C-57 16-018 A-2302 Needle Vibrator Regulating Dial A A . 24 tloelet 1
C-58 GP-011203-00 Needle Bar vl = 1 Option
C-5 | GP-029160-00 Needle Plate Hl s 1
C-60 GP-032771-00 Needle Plate (Option) vk (A1) 1 Option




PRESSER FOOT AND LIFT MECHANISM

R S

™~ D-12




SunLhtar

No. Parts No. Note Name of Parts = o Q'ty APF;F::(I)edd
D-1 SC-0207-2302 Screw (9/16” n=20) F8ol 2 AL AL (9/16”7 n=20) 1
D-2 SN-0100-3400 Nut (9/16” n=20) gz AduUA Y E (9/167 n=20) 1
D-3 05-103A-2302 Presser Bar 5 1
D-4 065-04 C-2302 Presser Bar Spring Stop Rod ob=d =AE 1
D-5 05-006G-2302 Presser Bar Spring B2 Az 1
D-6 065-103A-7400 Presser Bar Position Guide Lever =2 zbe] (K3300) 1
D-7 SC-0179-3710 Screw (11/64” n=40) 8] T A2 A (11647 n=40)| 1
D-8 06-108A-2302 Presser Bar Lift Lever Bracket FE 22]7] Bl (K 146) 1
D-9 065-009S-2302 Presser Bar Lift Lever Bracket Guide Screw 2 &-27] Bl A 1
D-10 05-010A-2302 Presser Bar Lifter 2 &-27) 1
D-11 05-0118-2302 Presser Bar Lifter Hinge Screw i &7 A FAb 1
D-12 05-112A-2302 Presser Bar Bushing 2 sl 1
D-13 SC-0114-1230 Screw (15/64” n=28) ] =78 DA YA (15/647 n=28) 1
D-14 065-013A-2302 Presser Bar Position Guide =21 zbo] - 1
D-15 SC-0114-1230 Screw (15/64” n=28) 3 =7 A AL (15/647 n=28) 1
D-16 GP-028950-00 Presser Foot ( DPK -5) =249 (5) 1
D-16-1 05-411A-2302 Presser Foot (DPK -4) =24k (4) 1 Option
D-17 SC-0315-2302 Screw (9/64” n=40) e FHE Hupab (9647 n=40) 1
D-18 06-016S-23(2 Knee Lifter Lifting Lever F5d #He 1
D-19 | (6-017S-23(2 Knee Lifter Lifting Lever Screw T2 W St 1
D-20 06-018C-2302 Knee Lifter Connection Lev er 55 ¥y H= 1
D-21 | (6-017S-23(2 Knee Lifter Connection Lever Screw FEEH W St 1
D-22 GP-028917-00 Knee Lifter Connection Lever Lifthg Rod| ¥ & 1
D-23 GP-028957-00 Presser Foot Lifter Connection Plate F 5 d4% 1
D-24 SC-000913-00 Screw (M8 X 8) eEu 53 d 4% YA (M8X8) 1
D-25 065-020P-23(2 Knee Lifter Connection Lever Lifting Rod Cotter Pin 2at 3 1




FEED MECHANISM
mo| = &




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APF;F::(I)edd
GP-043679-00 Feed Lift Rock Shaft =9 = 1 Feb. 26. 09

- 06-101 A-2302 Feed Lift Rock Shaft =d = 1

E-2 06-002A-2302 Feed Lift Rock Shaft Collar =9 st} 1

E-3 SC-0129-7400 Screw (1/4” n=40) Fo] HE A (1/47 n=40) 2

E-4 06-103A-2302 Feed Bar Slide Block Crank = === () 1

E-5 SC-0194-23(2 Screw (3/16” n=28) FEo] W] 22} A} (3/16” n=28) 1

E-6 06-005S-23(2 Feed Bar Slide Block Hinge Screw Fuird B oAl 1

E-7 SN-0115-7400 Nut (3/16” n=32) 7P E (3/167 n=32) 1

E-8 GP-018093-00 Feed Lift Connection Crank = ZEa (P 1

E-9 SC-0532-4125 Screw (15/64” n=28) 2ol Tt A2k AE (15647 n=28) 1

E-10 SC-0110-1230 Screw (15/64” n=28) HEST A A} (15/647 n=28) 1

E-11 SC-(221-23(2 Screw (1/4” n=24) gl o]3] vFAF (1/47 n=24) 1

E-12 | SN-0108-23(2 Nut (1/4” n=24) g 5 AL Y E (1/47 n=24) 1

E-13 06-111A-2302 Feed Drive Rock Shaft 3 o 1

- GP-043439-00 Feed Bar Shaft U 1 | Feb. 06. 09
06-012A-2302 Feed Bar Shaft oA 1

E-15 | 06-002W-2350 Washer FUAS 94 A 1

E-16 CL-000089-00 Feed Drive Rock Shaft Cdlar = sie} 2

E-17 SC-0129-7400 Screw (1/4” n=40) 71 AL (1/47 n=40) 4

E-18 06-115A-2302 Feed Bar oA 1

E-19 GP-029193-00 Feed Lift Connection Crank Sy Z== 1

E-20 SC-000914-00 Screw (M6 X 16) S Z=43 A (M6X16) 1

E-21 06-116 A-2302 Feed Bar Slide Block Futrd B9 1

E-22 SC-0499-1230 Screw (11/64” n=40) ZB AlAe) A} (11/647 n=40) 1

E-23 SC-000937 -00 Screw (M4 X 5) Sl FFpAl (M4x5) 1




HOOK DRIVE MECHANISM
& Catojle &

&




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APZF::(I)edd
F-1 SC-0129-7400 Screw (1/4” n=40) 7] A AF (1/47 n=40) 2
F-2 07-103A-2302 Hook Drive Bevel Pinion Shaft Belt Pulley Collar eloly] =g sleh 1
F-3 SC-A129-4515 Screw (1/4” n=40) F&o] HFHAHL/4 n=40) 2
F-4 07-104A-2302 Hook Drive Bevel Pinion Shaft = 1
F-5 07-006A-2302 Hook Drive Bevel Pinion =7 o 1
F-6 SC-A129-4515 Screw (1/4” n=40) =7 o] H A 2
F-7 07-107 A-2302 Hook Shaft Bushing 7}vl= B/S 1
F-8 SC-0607-1230 Screw (15/64” n=28) AFEL AL A UAL (15/647 n=28) 1
F-9 SC-0114-1230 Screw (15/64” n=28) 3] =7 A FAE (15/647 n=28) 1
F-10 GP-017337-00 Hook Shaft Zhup 1
F-11 07-010A-2302 Hook Shaft Bevel Pinion 7heE 7)o 1
F-12 | SC-A129-4515 Screw (1/4” n=40) E3o] WHFIAH1/4 n=40) 2
F-13 SC-0142-23(2 Screw (1/8” n=44) FY AW (1/8 n=44) 2
_— GP-000121-00 Hook kS 1 | Feb. 19. 09
GP-029214-00 Hook Complete 7}e} 1
F-15 GP-029215-00 Feed Dog 4 1
F-16 GP-029216-00 Timing Belt Pulley (Lower 1) elolu] Wl E =g (3}1) 1
F-17 GP-029217-00 Lower Shaft Pulley Flange sh= Z2] ZdA| 1
F-18 GP-029218-00 Bobbin Case Stop 7}etat o] 1
F-19 SC-000920-00 Screw (M3 X 6) Zhetato] A A (M3 X 6) 1
F-20 GP-029219-00 Feed Dog Connection Bar F4Y dA49 1
F-21 GP-029220-00 Timing Belt Rock Plate Eloln] Wl E w Ao 1
F-22 GP-029221-00 Timing Belt Pulley (Upper 2) eloln] Wl E Eg] (A2) 1
F-23 | GP-02222-00 Timing Bet Pulley Upper Shaft Eloly) Wl E ] A} 1
F-24 BR - 000189-00 Bearing (6082Z) Eujo] = (6082Z) 1
F-25 SC-000927 -00 Screw (M5 X 5) F-F}a} (M5%5) 2
F-26 GP-029223-00 DU Bush (MB0806-15F DU ) DU #A] (MB0O306-15FDU) 1
F-27 BE-000133-00 Timing Bet (170 x L. * W 95mm) Elol®] Wl E (170XL * 3% 9.5mm) 1
F-28 | PN-000450-00 Spring Pin ( 3 * 15) 278 (43 * L=15) 2
F-29 SC-000928-00 Screw (M4 X 25) TAY ZAFAF (M4 X25) 2
F-30 WS -000309-00 Washer 3 o}A] 2
F-31 GP-029224-00 Hook Box Zhepal A 1
F-32 GP-029225-00 Timing Belt Cover elolu] Wl E AW 1
F-33 SC-000929-00 Screw (M4 X 30) elolnlWlE AW A Mgl LA JAHMAX 30) 2
F-34 GP-029226-00 Hook Cover 7Fet A 1
F-35 GP-029227-00 Hook Box Cover Zhepk A AW 1
F-36 SC-000930-00 Screw (M3 X 5) Zhapak A AR HAIe 2] ZAFAHM 3 X5) 4
F-37 | HG-000006-00 Hinge Fhepa A~ B A A 2
F-38 SC-000931-00 Screw (M2 X 4) AA A AHL) (M2 x4) 4
F-39 SC-000932-00 Screw (M2 X 2) AA AT AH2) (M2 X2) 4
F-40 GP-029228-00 ND Magnet (¢6 * L=5) ND A4 (¢6 * L=5) 1
F-41 GP-029229-00 Hook Box Rock Plate Jhupel A A 1
F-42 SC-000933-00 Screw (M6 X 15) Fhepelk A A AJAL (M6EX 15) 8
F-43 | WS-000310-00 Washer (M6) 2}A (M6) 4
F-44 GP-029230-00 Timing Belt Pulley (Lower 2) Eloln] Wl E Eg|(3]2) 1
F-45 | GP-029231-00 Timing Bet Pulley Lower Shaft Eloly) Wl E 3] 8% 1
F-46 GP-029232-01 Timing Belt Pulley Lower Shaft Rock Plate eloly] W E Fg| 3= A9 1 | Feb. 19. 09
F-47 GP-029233-00 Timing Belt Pulley Lower Shaft Holder Eloly] W E Eg| 3= E¢ 1
F-48 BR - 000190- 00 Ball Bearing (608ZZ) Euyje] =] (608zZ) 1
F-49 SC-000934-00 Screw (M6 X 6) efolu] Wl E =] A YA} (M6X6) 2
F-50 SC-000935-00 Screw (M5 % 10) sl A9 TAVAL (M5 X10) 4




HOOK DRIVE MECHANISM
& Catojle &

&




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APF;F::(I)edd

F-51 GP-029234-00 Feed Dog Rock Link 4 324 gH= 1

F-52 SC-0187-23(2 Screw (5/16” n=28) 7helE wRAGAL (5/167 n=28) 1

F-53 SC-0127-2302 Screw (11/64” n=40) Zheta Qb AL (11/647 n=40) 1

_— GP-000123-00 Bobbin Case Bul AolA 1 | Feb. 19. 09
07-106 A-146L Bobbin Case Complete Bl AolA (KM-640BL) 1

P55 GP-000126-00 Bobbin Hul 1 Feb. 19. 09
07 -225 A-64L7 Bobbin BuH (KM-640BL) 1

F-56 01-021R-1600 Bed Rubber Cap st FRA] L Fulsg 1

F-57 SC-000663-00 Screw (11/64” n=40) A FAL (11/647 n=40) 1

F-58 GP-022421-02 Lever For Feed Dog 4 @9 1

F-59 9-005C-8270 Feed Dog Lever Retainer Washer 4 @ B27te 2

F-60 SC-0175-1230 Screw (11/64” n=40) Z2o] gz} 22} AK(11/64” n=40) 4

F-61 09-008S-8270 Screw For Feed Dog Lever Slde Block Zele] = B2 ulsbAl 1

F-62 09-006S-8270 Shaft Feed Dog Lever Slide Block Zelo] = B35 A} 1

F-63 09-107 A-8270 Feed Dog Lever Slide Block F4 ¥ Sl = B35 1

F-64 | 09-009W-8270 Washer Ll = BE oA 1

F-65 SN-0116-8270 Nut (1/4” n=40) 22t Y E (1/4” n=40) 1

F-66 06-008S-8270 Stud Screw For Feed Bar FY EAVAE 1

F-67 SN-0115-7400 Nut (3/16” n=32) 22 Y E (3/16” n=32) 1

F-68 | AS-0006639-00 Post Ass’y FEAE(X) 1Set




REVERSE FEED LEVER MECHANISM
AT S A




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APZF::(I)edd
G-1 SC-0193-1230 Screw (3/16” n=28) tholet gt AR 3/16” n=28) 1
G-2 GP-031205-00 Feed Regulator Control Plate(INSERT) | ©}olet #x12H(3.5mm)(INSERT) 1
G-4 PN-000273-00 Pin t}olat = 1
G-5 06-027G-1230 Spring tholat A e 1
G-6 PN-000267-00 Dial Pin c}olot % 1
G-7 GP-016930-00 Feed Regulator Dial Shaft Jol= 4 tlold 1
G-9 SC-0174-1230 Screw (11/64” n=40) ZVulabo] VAN 11/64”7 n=40) 2
G-10 | 06-220A-2350 Collar slol= =47 & ste} 1
G-11 | SC-0129-7400 Screw (1/4” n=40) 7oy YAK1/4” n=40) 2
G-12 | 06-221A-2350 Feed Adjusting Shaft o= 24% 1
G-13 | 06-119A-1370 Feed Ragulator ] ol= z47] 1
G-14 |  04-009C-3710 E-Ring( ¢5) E=](¢5) 1
G-15 | GP-026262-00 Feed Ragulator Shaft sol= 24y & 1
G-17 | SC-0607-1230 Screw (15/64” n=28) A= HAl T AFAF(15/647 n=28) 1
G-18 06-126A-250A Reverse Feed Lever Crank Ass'y A G QA ZHA(XR) 1
G-19 | SC-0184-1600 Screw (3/16” n=28) oAy Z83 HUAH(3/167 n=28) 1
G-20 | SC-0174-1230 Screw (11/64” n=40) 7Vulgbe] FAK(11/64”7 n=40) 1
G-21 | 06-042R-1230 O-Ring HwH o= 1
G-22 06-125A-2500 Reverse Feed Contra Lever Shaft gz e 1
G-23 | 06-053W-1230 Washer IR | 1
G-24 06-036C-2500 Feed Ragulator Lever g A W 1
G-25 | SC-0186-1230 Screw (3/16” n=32) g 2 ¥ TAAK3/16” n=32) 1
G-26 | SC-0185-1230 Screw (3/16” n=32) #w G JAH3/16” n=32) 1
G-27 | SC-0504-1230 Screw (1/4” n=40) A A7 2AHFAH(1/47 n=40) 1
G-28 | SC-0175-1230 Screw (11/64” n=40) o] = B 7kuk vFAH11/64” n=40) 1
G-29 | SC-0175-1230 Screw (11/64” n=40) o] = B 7kt LFAK11/647 n=40) 1
G-30 06-1083A-2350 Feed Regulator Link Jol= =24 = 1
G-31 | 06-107P-2350 Feed Adjusting Link Hinge Pin(A) glo]= =4= = 3 AT (A) 1
G-32 | 06-110P-2350 Feed Connection Link Pin(C) sleol= A4 HaA(C) 2
G-33 | 06-106A-2350 Feed Connection Link(A) glo]= A48 = (A) 2
G-34 | 06-106A-2350 Feed Connection Link(B) 3l o]= o 4= =(B) 2
G-35 | 06-109P-2350 Feed Connection Link Pin(B) sleo]l= A4 = z=A(B) 1
G-36 | 06-104P-2350 Feed Connection Link Pin(A) sleol= A4 g =A(A) 1
G-37 | 06-023P-2350 Hinge Pin glol= 24 944 F= AAA 1
G-38 |  04-009C-3710 E-Ring( ¢5) EZ]($5) 1
G-39 | GP-029199-00 Feed Regulator Rod Flel= 24 = 1
G-40 | GP-028953-00 Feed Adjusting Link Shaft Plate(1) glol= =4 ¥ 3= WA (1) 1
G-41 GP-028954-00 Feed Adjusting Link Shaft Plate(2) Jol= =4 ¥HIH A (2) 1
G-42 GP-028955-00 Feed Adjusting Link Shaft Jol= 24 ¥HIaH 1
G-43 | GP-02209-00 Feed Adjusting Crank gol= 24 ZH= 1
G-44 | GP-029210-00 Spacer 25 0] X 1
G-45 | BR-000188-00 Ball bearing (6000ZZ) E Wl ol=g (1) (6000ZZ) 1
G-46 | SC-000915-00 Screw (M5 X 35) 2] 3% b TAUFAL (M5 X35) 4
G-47 | PN-000449-00 MS Pin ( ¢3, L=15) MS 9 (¢3 L=15) 2
G-48 | SC-000916-00 Screw (M4 x 12) glol= =4 ¥ a& TAA (M4X12) 2
G-49 | SC-000917-00 Screw (M5 X 5) A FEE LpA} (M5X5) 2
G-50 | SC-000918-00 Screw (M5 X 18) gel= =4 3H=a & A (M5X18) 1
G-51 | GP-029212-00 Spring Holder Plate slelExd £ = A¥E EZoig 1
G-52 | SC-000919-00 Screw (M4 X 8) Zoig g A el ZAAL (M4 X8) 1
G-53 06-003G-8677 Reverse Lever Spring ozl v AxE=] (KM-857) 1




I I Synchronizer

YIAZE A

H-10




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APZF::(I)edd
H-1 11-7000-SE 55 Synchronizer QA3 A IR (X) Iset S
H-2 SC-0624-23(02 Screw (1/8” n=44) A Z2 AAFAF (1/87 n=44) 3 S
H-3 SC-0174-1230 Screw (11/64” n=40) Al z2 A AGAF(11/647 n=40) 3 S
H-4 GP-029239-00 Synchronizer Rock Block A3 Aa2 TAY 1 S
H-5 GP-029240-00 Synchronizer Rock Bar QA3 Al a2 aAut 1 S
H-6 GP-029244-00 Synchronizer Rock Shaft 9 A3 Al mB A= 1 S
H-7 SC-000936-00 Screw (M6 X 15) AW LAFAE (M6 X15) 1 S
H-8 WS-000311-00 Washer (M6) 2322 oA (M6) 1 S
H-9 WS-000312-00 Washer (M6) 4 oA (M6) 1 S
H-10 60-002P-23(2 Pin A A 1 S

¥ S ! Exclusive Parts for Servo Motor



1-13

@ _
—N -
o
740
O=X
Ox<
< ol




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APF;F::(I)edd
1-1 91-011C-1230 Oiler 4=} 1
I-2 91-101A-2302 Drip Pan 5t 1
I-3 AS-002107 -00 Knee Lifter Complete T2 ()

1-4 91-0038-2302 Knee Lifter Screw A} 3
I-5 41-101A-1230 Universal Winder Complete A 77 (&) 1
1-6 91-101C-8270 Machine Head Cover AR () 1
1-7 91-001C-1230 Accessory Box N A ] vFA 1
I-8 91-102C-1230 Driver (Large) =zlel ] () 1
1-9 91-108C-1230 Driver (Middle, Small) =glolH (&, &) 1
1-10 | 01-043C-1230 Bed Hinge 3] %] 2
1-11| 01-042R-1230 Hinge Sheet A 25 () 2
1-12 | 91-00BR-3710 Rubber Base For Bed (B) AALE (&) 4
I-13| 07-225A-64L7 Bobbin X1 (KM-640BL) 4
I-14 - Needle HE s 1
1-15 - Needle M= 1
I-16 91-007 A-2302 Thread Stand Assembly AlsfjZzo] (%) 1
1-17 | GP-016078-00 Head Support Pde e R Pl | 1
I-18 |  AS-006487-00 Belt Cover (&) wl Ez] B =
I-19|  60-004A-2350 Belt Cover “D” Wl E B]“D” 1
I-21| 07-011W-1230 Washer Z}ulate] oFA 3
122 | SC-0543-23(2 Screw (11/64” n=40) o] T AR AE (117647 n=40) 6
1-23 | 10-004S-SW66 Washer 5 914 3
124 | 91-002S-3400 Screw FE A} 2




ZIG ZAG CAM CHANGER — OPTION
X3 & w28, 38, 48) - SM

_J

N

8-C

M ETL | e#WvD
= ZTC | THINVD
M T-TC | T#WVD
HOLILS | ON'J9d | VD
N
g
2]

-C




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty APZF:::)edd
J-1-1 | GP-026260-00 CAM #1(2 Point) A 1(24) 1
J-1-2 |  GP-026261-00 CAM #2(3 Point) A 2(34) 1
J-1-3 |  GP-026263-00 CAM #3(4 Point) 7 3(44) 1
J-2 GP-026263-00 GEAR PLATE 7] o] Z-#o] E 1
J-3 GP-026269-00 GEAR PLATE HOUSING 7)o} Eglo] E 3} 1
J-4 GP-026270-00 CAM FIX SHAFT 7 A = 1
J-5 GP-026279-00 STITCH MOTION PLATE FIX HOUSING 2E|2] B Edo] E 1 AH-9A 1
J-6 GP-026275-00 CAM ROTATE GEAR 78 314 7] o] 1
J-6-1| GP-026277-00 CAM ROTATE GEAR CONNECT SHAFT A 3H 7] A A= 1
J-7 GP-026278-00 DRIVING GEAR +E7]9 1
J-8 GP-026280-00 GEAR PLATE FIX HEXAGON(LEFT) | 7]oZ o] E 314 8-7}H (=) 1
J9 GP-026281-00 GEAR PLATE FIX HEXAGON(RIGHT) 7)) E-dlo] E A -2FH($) 1
J-10 GP-026282-00 STITCH MOTION PLATE FIX BUSH| A€]x] 2A Zdo] E AR 4] 1
J-11 GP-026283-00 MIDDLE GEAR FIX SHAFT Z771] DA 1
J-12 WS -000282-00 STITCH MOTION PLATE WASHER | A€]x] 24 Z#o] E oA 1
J-13 GP-026284-00 MIDDLE GEARI1 Z 71791 1
J-14 GP-026285-00 MIDDLE GEAR2 Z717] 932 1
J-15 GP-026286-00 STITCH MOTION PLATE 2E| X 2 Zeo] E 1
J-16 GP-026287-00 CAM RING CONNECT ROD A= A4 1
J-17 GP-026283-00 CONNECTING ROD A4 o] & 1
J-18 WS-000283-00 CAM ROCK WASHER A 2914 1
J-19 RJ-000085-00 CAM RING A 9 1
J-20 GP-026289-00 STITCH MOTION PLATE FIX SHAFT | A€]x]2A S0l E 1A= 1
J-21 RJ-000086-00 FIXING RING a4 1
J-2 GP-026290-00 DU BUSH 1 DU #4] 1

J-23 GP-026383-00 DU BUSH 2 DU #4] 2 1
J-24 SC-000818-00 STITCH MOTION PLATE SCREW 2E]X] 2 Z-8o] E LA} 1
J-25 SN-000132-00 STITCH MOTION PLATE NUT 2EX B Z ol E Y E 1
J-26 SC-000819-00 STITCH MOTION PLATE ROCK SCREW | AE]x] BA Z-glo] E A= zHFra} 1
J-27 SC-000820-00 FIXING RING SET SCREW T4 A Expab 1
J-28 SC-000821-00 STITCH MOTION PIATE FIX HOUSING SCREW 2] A Z o) E 14894 vpAL 2
J-29 BR-000165-00 BALL BEARING E-ujlo] g 2
J-30 SC-000822-00 GEAR PLATE HOUSING SCREW 1ol Zelo] B aF-$-4 hAL 3
J-31 SC-000823-00 CAM ROTATE GEAR SCREW 78 314 7] AR 2
J-32 SC-000824-00 CAM ROTATE GEAR CONNECT SHAFT SET SCREW | 7 3]%1 7]e] 1 A= A ExpAL 1
J-33 RJ-000087-00 SNAP RING ] %] 2
J-34 SC-000825-00 GEAR PLATE FIX HEXAGON FIX SCREW 7] o] Zglo] E A - 2FE. T ALIA} 2
J-35 WS -000284-00 GEAR PLATE HEXAGON SPRING WASHER | 7] o]Z o] E 4 748 A% o}A] 2
J-36 WS-000285-00 GEAR PLATE HEXAGON FLAT WASHER | 7]o]Z-#lo] EA 8-7FH 3 ol 2
J-37 PN-000416-00 CAM CONNECT PIN Ae dA7 1
J-38 SC-000826-00 STITCH MOTION PIATE CONNECT ROD SCREW | AE]x] A Zelo] E o At hAL 1
J-39 WS -000286-00 STITCH MOTION PLATE SPRING WASHER | A]€]x] A Z-glo] E A3E8] 9} A 1
J-40 WS -000287 -00 STITCH MOTION PLATE FLAT WASHER | A]E]x] 2A Z-#o] E 3 o}4 1
J-41 GP-026384-00 CAM HANDLE A =7}e] 1
J-42 SC-000827 -00 STITCH MOTION PLATE CONNECT ROD SET SCREW | A€]x] 2A Zdlo] E o At Al Exbab 1
J-43 SC-000828-00 DRIVING GEAR SET SCREW FE7) o] A ExbAab 2
J-44 PN-000417-00 CAM FIX PIN 7 1A A 1






